City of Brookings

WORKSHOP Agenda

CiTy COUNCIL
Tuesday, September 3, 2013, 4:00pm
City Hall Council Chambers, 898 Elk Drive, Brookings, OR 97415
A. Call to Order
B. Roll Call
C. Topics
1. Storm Mitigation Update. [PWDS, pg. 2]
a.Buena Vista Loop Storm Drain Summary [pg. 5]
2. Treatment Plant Energy Conservation Update. [PWDS, pg. 13]
a. Commitment letter to ACWA [pg. 15]
b. Kennedy/Jenks Energy Scoping Audit [pg. 17]
c. Sustainable Energy Management Training Schedule [pg. 25]
d. Energy Mission Statement [pg. 26]
3. Strategic Plan Update. [City Manager, pg.27]
4. Capella Income/Expense Report and review of use fees. [City Manager, pg.29]
a. Income and expense statement [pg. 30]
5. Streaming live video of City Council and Planning Commission meetings.
[...]
report recommended improvements to the snail removal system which is an approved CIP
project this fiscal year. The report offered “just do it” operational adjustments. One such
suggestion involved reducing the temperature of the anaerobic digester a few degrees would save
energy with no capital investment. When adjusting operations, Operators must comply with all
regulatory discharge requirements. Altering a process must be closely monitored as well as
measurable in obtaining the desired result. Staffing has been challenged with the retirement of a
seasoned operator and recent medical leave of another operator thus conservation efforts may or
may not be coordinated during summer Jow flows.



The K/J report confirmed the City’s WWTP is a potential candidate for a FOG (fat’s oils and
grease) anaerobic digester injection and gas storage project. The existing anaerobic digestion
process produces methane gas which in turn is used to heat the anaerobic digester. The digester
is oversized for the current application and the excess storage could be used for increased
methane production via introducing FOG. FOG is usually a nuisance in a collection system but
is an asset for energy production when injected into an anaerobic digester. Under the right
conditions FOG injection collected from commercial grease traps will increase methane
production by up to 30%. CIP budget to conduct a FOG feasibility study is in place for this year.

The Treatment Supervisor and Public Works Director are actively participating in a collaborative
interagency sustainability workshop meeting regularly for the next several months. The goal is
to reduce energy consumption by at least 10 percent by the end of the class, and develop an
energy management plan to pursue future sustainable projects and long term energy reductions.
This group includes other agencies with similar sized wastewater treatment plants including
Florence, Shady Cove, North Bend, Coos Bay, and Ashland. This sustainability group also
includes funding agencies for energy recovery projects. By being a member, the City of
Brookings will have better opportunities for grants and rebates. Membership also requires active
participation and attachment (a) is a commitment letter from City of Brookings Management.

The sustainability group has requested us to meet with Coos Curry Electric for a clear
understanding of our bills. Staff is tracking baseline energy use so any current or future
conservation measures can be compared to past use. Staff will continue to implement B&C and
Sustainability group recommendations and will provide City Council updates bi-annually or as
requested.

Policy Considerations: Informational update only

Attachment(s): a) Commitment Letter to ACWA Sustainable Energy Management
Training Program
b) Kennedy/Jenks Energy Scoping Audit
¢) Sustainable Energy Management Training Schedule
d) Energy Mission Statement



July 18, 2013

Janet Gillaspie

Executive Director

Oregon Association of Clean Water Agencies
107 SE Washington, Suite 242

Portland, OR 97214

e-mail at gillaspie@oracwa.org

Letter Commitment — ACWA Sustainable Energy Management Training Program-
Round II1

Dear Janet:

The City of Brookings is pleased to be participating in the ACWA Sustainable Energy
Management Training Program, organized by ACWA, and financially supported by the
Energy Trust of Oregon and Bonneville Power Administration.

We understand that as project participants our staff will be attending five (5) day-long workshops
at locations in Southern Oregon. Our utility will be working internally between these training
sessions to develop a systematic approach to managing energy at our treatment plant, and
working to evaluate appropriate energy conservation and renewable energy power opportunities
at our treatment plant.

At the end of the project, we will prepare a simple final report using a master reporting template
to summarize our utilities energy metrics and actions including:

Baseline energy consumption and project conclusion energy consumption
Inventory of efficiency projects completed or underway

Renewable power opportunities identified, scheduled, or implemented

Two year energy plan outline

Key lessons learned

Opportunity register

Communications program highlights, and

Brief summary of how your utility will maintain your energy program over time

O O OO0 0 0 OO0

We commit to completing our final report and submitting it to ACWA by April 30, 2014 - -
approximately one month after the conclusion of the project.

1|Page

Attachment A



We understand there is a $2,000 fee for joining the project.

Very truly yours,

Loree Pryce, PE

Public Works/Development Services Director

2|Page



Kennedy/Jenks Consultants

Engineers & Scientists

240 Country Club Road, Suite A
Eugene, Oregon 97401
541-338-8135

FAX: 541-338-8180

23 May 2013

Ms. Loree Pryce

Director of Public Works and Development Services
898 Elk Drive

Brookings, Oregon 97415

Subject: Wastewater Treatment Plant Energy Scoping Audit
K/J:1376004*00

Dear Ms. Pryce:

Kennedy/Jenks Consultants was contracted by the City of Brookings to provide an energy
related audit of the Brookings Wastewater Treatment Plant (WWTP) focused on identifying
energy reduction and renewable energy recovery opportunities for further study and potential
implementation. The recommendations are based on a review of recent plant operating data
and observations made during an April 4, 2013 site visit. Funding opportunities are also
summarized in this letter report. We also reviewed the recommendations from the Scoping
Assessment Report prepared for the Brookings WWTP sponsored by the Coos Curry Electric
Cooperative (Coos Curry) and the Bonneville Power Administration (BPA) Energy Smart
Industrial (ESI) program dated February 1, 2012.

Overview of Existing Facilities

The WWTP has a design flow of 1.7 MGD (million gallons per day) average dry weather flow,
and a 15.5 MGD peak wet weather flow with effluent discharge to the Pacific Ocean. Figure 1
illustrates the plant liquid treatment process stream and Figure 2 illustrates the solids treatment
process.

Headworks
The headworks consists of two mechanically raked bar screens followed by two vortex grit
removal units. Headworks screenings are deposited in a dumpster and landfilled. Grit is pumped

approximately 5 minutes per hour with the associated grit classifier operating approximately
10 minutes per hour. When operating, the vortex grit mechanism runs continuously.

Y:\WP\201311376004.00 City Of Brookings\9.09_ReportiLeiter Report Dated 23 May 2013.Docx



Kennedy/Jenks Consultants
Ms. Loree Pryce

City of Brookings
Page 2

Primary Clarification

Two rectangular primary clarifiers, each 21 feet wide and 82 feet long, provide settling of
wastewater solids after screening and degritting. Primary scum and sludge collected in the
clarifiers are periodically pumped directly to the anaerobic digester.

Trickling Filter

Primary effluent is pumped to the trickling filter using the tricking filter pumping station. The
pumping station is equipped with four pumps; two 40 hp two-speed pumps (4.5 MGD each) and
two 60 hp constant-speed pumps (6.5 MGD each). Primary effluent can by bypassed around the
trickling filter using a 6-inch bypass line with an approximate capacity of 1 MGD.

The tricking filter distribution mechanism is hydraulically driven using the power generated by
the discharge of the flow along the distributer arms. The tricking filter is covered with a geodesic
dome and foul air collected from the trickling filter is treated with an odor control unit.

Snail Removal

Trickling filter effluent can be routed through a solids removal tank to remove snails prior to
treatment in the solids contact tanks. The snail removal system is similar to the grit removal
system at the plant headworks. When in operation, snails are pumped periodically to the
headworks where they are collected and disposed with the screenings and grit.

Solids Contact

Air is provided to the solids contact basins using three multi-stage centrifugal blowers that are
each 50 hp and manually operated. At any one time, only one of the blowers is operating with
the inlet modulated using a butterfly damper. Waste secondary sludge is pumped from the

solids contact tanks to sludge thickening using a 7.5 hp variable speed centrifugal pump.

Secondary Clarifiers

Mixed liquor suspended solids are settled in two 80-foot-diameter secondary clarifiers each
equipped with 0.5 hp scum and sludge collection motors. Each clarifier has sludge and scum
pumps to remove solids to the solids treatment train.

Effluent Disinfection

Secondary effluent is disinfected using a medium pressure ultraviolet (UV) disinfection system.
The single channel is equipped with two banks of UV bulbs that can modify their dose intensity
based on flows and performance.

Y\WP\201311376004.00 City Of Brookings\S.09_ReportiLetter Report Dated 23 May 2013.Docx



Kennedy/Jenks Consultants

Ms. Loree Pryce
City of Brookings
Page 3

Solids Treatment APV

Primary sludge is thickened in the primary clarifiers and t/_hén pumped to the anaerobic digester
using 5 hp rotary lobe pumps. Waste secondary sludge‘is pumped to a gravity belt thickener
where it is thickened to about 5 percent solids before it is pumped into the anaerobic digester.
Filtrate from the gravity belt thickener is pumped back to the head of the plant using two 5 hp
pumps.

Waste solids are digested in a 45-foot-diameter anaerobic digester that is mixed using digester
gas. Gas that is collected can be used to operate the boiler that heats the digesters. Gas that is
not used for the boiler is flared off. When gas is not available as fuel for the boiler, diesel is used
to operate the boiler.

Anaerobically digested solids are initially pumped to two small sludge storage tanks and then to
the large two million gallon sludge storage tank. Stored solids are seasonally dewatered and
hauled to a landfill for disposal. :

Summary of Areas Considered for Energy Related Savings

The audit identified several areas of the plant that energy reduction and renewable energy
recovery may be economically beneficial, which include:

1. Primary Gallery Supply Fan. Install a timer and operate based on occupancy. It is not
necessary to run the fan 24/7 when the plant is not staffed at all times. Set timer to come
on a couple hours before staff arrive and go off a couple hours after day shift.

2. Trickling Filter Odor Fan. A variable frequency drive (VFD) on the blower motor would
allow reduced speed and power consumption.

3. Solids Contact Aeration Blowers. The existing centrifugal blowers are most efficient at
full output, with limited ability for efficient turndown. Although identified in the Scoping
Assessment Audit sponsored by the Coos Curry and the BPA ESI program, variable
frequency drives (VFDs) are not practical for these units. Instead, turbo blowers could be
investigated as potential replacement for one of the existing centrifugal blowers to save
energy and allow better control of dissolved oxygen (DO).

4. Sludge Co-Thickening. Thickening of waste secondary sludge and primary solids in the
primary clarifier and pumping directly to the digester could save energy, polymer, and
labor associated with gravity belt thickener operation. However, this could also reduce
the sludge feed concentration and impact the anaerobic digester.

Y:\WP\201311376004.00 City Of Brookings\9.08_Reporti\Letter Report Dated 23 May 2013.Docx



Kennedy/Jenks Consultants

Ms. Loree Pryce
City of Brookings
Page 4

5. Anaerobic Digester Temperature Setpoint. The WWTP currently operates the digester
at 101° F. Mesophilic digestion occurs at temperatures down to 95° F. The City should
consider operating the digester at a lower temperature range of 96° F to 98° F to reduce
energy consumption and diesel purchases.

6. Digester Gas Storage. The existing digestion system has no gas storage which requires
frequent oscillation between burning digester gas and diesel fuel in the boiler. Evaluate
digester gas storage options to potentially save money on diesel.

7. Waste-to-Energy. Based on current data, the anaerobic digester has substantial excess
capacity. Evaluate opportunities for receiving outside feedstocks for co-digestion,
including fats, oils and grease (FOG), food waste, and other high-strength organics.
Additional gas production may allow for inclusion of a combined heat and power
(cogeneration) system to generate electricity and waste heat.

8. Outdoor lights. There are about 14 sets of large multi-bulb outdoor lights around the
treatment plant. These are activated with a light sensor and come on at night/off at
daylight. Since the plant is not staffed 24/7, not all these lights are needed for security or
safety. Evaluate which lights are critical for non-occupied security and leave the others
off.

Summary of Process Improvement Considerations

The audit identified several areas of the plant where equipment repair or process changes could
improve effluent quality and in some cases reduce energy usage which include:

1. Snail Removal. The inoperable snail removal system allows snails to settle in the solids
contact tanks. The shells can be abrasive and scour pipes/pumps and reduce the active
volume and efficiency of the secondary process. The City should consider repair options.

2. Trickling Filter Bypass Line. Consider addition of a second filter bypass line to allow
bypass of more primary effluent around filter and optimize treatment and pH control in
the solids contact tanks.

3. Return Activated Sludge (RAS) Pump Return Rate. The RAS pumps are equipped with
two-speed motors. Consider operating the RAS pumps in the low speed mode as much
as possible. Generally RAS flow should be 35 to 100 percent of plant flow. During the
April 4" site visit the RAS flow was 135 percent of plant flow. The RAS concentration
during the April 4" site visit was approximately 3,500 mg/L which indicates that the
RAS flow rate could be reduced by switching to the lower speed mode. Another benefit

YAWP\201311376004.00 City Of Brookingsi9.09_ReportiLetter Report Dated 23 May 2013.Docx



Kennedy/Jenks Consultants

Ms. Loree Pryce
City of Brookings
Page 5

of running the RAS pumps at low speed is that it should thicken the RAS sludge, thereby
reducing the volume of waste secondary sludge to get the same mass of solids removed
from the system. This could mean reduced gravity belt thickener run times, reduced
labor, chemicals, and energy.

4. Digester Gas Flow Measurement. A gas meter on the waste gas burner line would be
beneficial for monitoring when and how much excess gas the plant is producing. This
information is important to determining future digester gas use options.

5. UV Disinfection. Consider a flash mixer on the channel feeding the UV system to break
up solids and potentially make the UV light more effective in accessing fecal coliform
shielded by solids.

Recommendations for Further Evaluation

The scoping audit identified eight areas of the plant that energy reduction and renewable energy
recovery could be further evaluated. Of those, digester gas storage and waste-to-energy options
represent the greatest opportunity to recover energy and provide substantive cost savings.
Digester gas storage would allow the City to operate the digester boiler without relying heavily
on diesel fuel as a backup. This would reduce the diesel fuel cost and the stored gas could also
be used as a heat source for other municipal uses like heating the municipal pool.

Digester capacity is evaluated based on two criteria: solids loading and hydraulic loading. Solids
loading is typically expressed in terms of pounds of volatile solids per cubic foot of digester
volume per day (Ibs VS/cf/day), while hydraulic loading is expressed either in terms of mean cell
residence time or detention time (DT). Industry standards for digester loading are generally a
maximum of 0.15 Ibs VS/cf/day and a minimum of 20 days DT, based on use of a well-mixed